=]
=voTrscH

P E R F O R M A N C E

www.evotech-performance.com

Aprilia RS660 Crash Protection
Installation Instructions



®

Installation Instructions  ——

Kit Contents PRN015288

() 1 x Bobbin Bracket R/H M) 2 x Poly Washers
1 x Bobbin Bracket L/H (N) 2 x Bobbin Heads
(© 1 x Bracket Brace R/H (0) 4 x M5 x 15 Countersunk Screws

(©) 1 x Bracket Brace L/H

(E) 1 x Bobbin Shim

(F) 1 x M10 x 30 Caphead

(G 1 x M10 x 50 Caphead

(H) 1 xM10 x 65 Caphead

(D 1 x M10 x 80 Caphead

(1) 2xM12 x 100 x 1.25mm Caphead
K 2 x M12 Washers

(L 2 x Bobbin Spacers



= ol H
g .'r'l-_n-.ﬂ- e o

LE

T

Repeat
Both Sides




/

L

Repeat
Both Sides




Y g e L e, ; b - { ®

Installation Instructions : 3 —— 4

—
i

Repeat
Both Sides




Installation Instructions

Repeat
Both Sides




Repeat
Both Sides

-




Installatiog Instructions —— 4

Repeat
Both Sides




Both Sides




InstaIIai

/ i
L
= ﬁ
g -

Repeat
Both Sides




|

Both Sides

Installation Instructions




Installation Instructions

Repeat
Both Sides



f & N

7 Installation Instructions

- T .
- - N,
= \
y L W
-
'\

Repeat
Both Sides




Repeat
Both Sides




= i e — L

~ e = = - ®

~Installation Instructions 13 ==




Installation Instructions 14 ==

Repeat
Both Sides




Remove
Wing

Installation Instructions 15 ==
'. e B \\_

®




Both Sides



B

Installation Instructions




e

Installation Instructions




Installation Instructions




Installation Instructions




Installation Instructions




®

Installation Instructions 22 —— 4




Installation Instructions







Installation Instructions

A Do Not Fully
Caution Tig hten




Installation Instructions




Installation Instructions

A Do Not Fully
ot Tighten




Installation Instructions

=
i

A Fully Tighten
chchchchch SONm




Installation Instructions

A Fully Tighten
oot 50Nm

B



ol )

e ——————

Installation Instructions




ety ':":r?'..l:'-r-“




Installation Instructions

o R




Installation Instructions

—
' ]
1Y - Ly
1




Installation Instructions




Installation Instructions




Installation Instructions




InstaIIatlon Instructlons







el

B T —

Installation In

A Do Not Fully
|'a Tighten

—






Installation Instructions




.:.1:.\__,\:\__:_ T "®-\._ ny __ - W
Installation Instructions 4) EE

2 = e, = I
A Do Not Fully | o e
Lcmion Tighten 14 / = ¢ ! -
TN T e & f' ; N "




s i ARL B A )

T ——. . e — T A ———

Installation Instructions

- s e -

[ F Ly T

A Fully Tighten
Caution SONm




Installation Instructions

A Fully Tighten
oot 50Nm




Installation Instructions ——7——4

R St
(( 1Lel\ie1rse ages



Installation Instructions 45 ==




Installation Instructions 46 ==




Installation Instructions




48

Installation Instructions




- L

Installation Instructions

FET =

Fully Tighten
Caution 45Nm =

Both Sides

— -~



Installation Instructions

/N\ EssenTiaL cHECcks /N

It is recommended that periodic inspections are made to
ensure that all bolts are tightend to the specified torque settings.

Should the bike be involved in an accident a thorough inspection
should be made and any components that have taken an
impact, no matter how small, be replaced



==
=Vc_|_==|—l

F O R M A N C E




